Y50 A3YY3Y :4WD
FIG.215 REAR TRANSMISSION ;: 4WD DROP BOX

37
&
REES MRES T a4E% g @ IG5 R B <t &5 =
KeyNo Parts No Part Name ALL| MJ | MCJ | # [ Application |Description| Remarks

1 [32211 8380 [MISSION CASE 3Y9YAVT—A;4WD 1

2 |03050 1025 |DOWEL PIN J99EY 2

3 |01151 1030 [BOLT ;M10x30 A 5

4 (01031 1000 |BOLT ;M10X100 RIbb 2

5 102710 0010 |SPRING WASHER YRV RVl 2

6 (322326500 |FIXING GEAR A I74% % A ;4WD 1

7  |39923 5800 [COLLAR h7— 1

8 [39821 0460 |SPRING A7YvY 1

9 (04810 0011 |STEEL BALL AF=Iik =N 2
10 [05230 0450 |O-RING oYy 1
11 [32251 4210 |DRIVE SHAFT F347° V% 7h ;4WD 1
12 [01151 0820 |BOLT ;M8x20 AN 3
13 (32214 2200 |SEAL COVER Y=lVhn'— 1
14 |05230 0550 |O-RING o Yuy 1
15 05020 2332 |OIL SEAL = 1
16  |04010 6007 |BALL BEARING w =AYy 1
17 (32234 2201 |SLIDE GEAR A AN % YA ;4WD 1
18 |06460 0016 |PLUG YNYET Y M16 1
19 [02510 0016 |SEAL WASHER =YY 1
20 05020 3118 |OIL SEAL =l 1
21 32256 0310 |[BACK GEAR SHAFT NYIE XTI 4WD |1
22 (03030 0645 |[SPRING PIN ATYUTE Y 1
23 |04010 6305 [BALL BEARING R =ATYY 1
24 32238 2930 |[;4WD hHY4% ¥B [4WD 1
25 32237 2190 [:4WD NYYA% YA AWD 1
26 (04220 9017 |NEEDLE BEARING =R ATV 2
27 39926 1790 [THRUST WASHER AFANTYVY 2
28 |03610 0040 [SNAP RING YSOPAIVIA 1
29 32441 2630 |[SHIFTER FORK Y7974-% ;:AWD 1
30 |01070 0630 [BOLT ;M6x30 Lk 2
31 |32420 3001 |[SHIFT ARM Y87 —L ;4AWD 1
32 39961 2131 [PIN £y 2
33 37810 4020 [GUARD p) I LN o 1
34 32017 1740 |PIPE 778 MY 1
35 [37811 4820 |GUARD n=r V4 1

53



¥hI0A39Y3Y AWD
FIG.215 REAR TRANSMISSION ; 4WD DROP BOX

RH&ES HRES ENCEE & L{E% g FE=R ) L E =
KeyNo Parts No Part Name ALL| MJ | MCJ [ # [ Application |Description| Remarks
36 (01151 0812 [BOLT ;M8x12 Rk 4
37 32251 2990 [DRIVE SHAFT N747°%7h ;4WD 1
38 (03030 0640 [SPRING PIN ATYUIEY 2
39 32261 1330 |[COUPLING Y1 2

54



X3V ARIYYAY T
FIG.216 REAR TRANSMISSION : DIFF

REES MRES T aLER g @ IG5 R B <t &5 =
KeyNo Parts No Part Name ALL| MJ | MCJ | # [ Application |Description| Remarks

1 32205 1310 |DRIVE PINION ASSY M4 =4y ASSY | 1

2 132611 0621 |DIFF HOUSING SAPL A VT 1

3 |32614 0310 |DIFF GEAR ;R.H T7%% ;RH 1

4 32614 0320 |DIFF GEAR ;LH T7%% ;LH 1

5 132616 0190 [DIFF PINION T e =AY 4

6 (39926 1410 |THRUST WASHER AFANTYUY 4

7 [01151 1020 [BOLT ;M10x20 A 2

8 (39926 1330 |THRUST WASHER AFANTYVY 2

9 32613 0680 |PINION SHAFT (i % ] 1
10 [32613 0690 |PINION SHAFT (gt VAW 2
11 32617 0090 |JOINT [t/ D2 ]S4 1
12 |32611 0631 |DIFF HOUSING T4 1
13 |32622 0281 |BEARING CARRIER ;L.H |¥'7%% ;LH 1
14 (32622 0320 |BEARING CARRIER ;RH [77%% ;RH 1
15 [39928 0590 |SHIM :0.1T vh 01T 1
16 [39928 0600 |SHIM ;0.3T Y1, ;03T 1
17 (39928 0610 |SHIM ;0.5T vl 05T 1
18  |04015 6011 |BALL BEARING =LA 7YY 1
19 [04010 6212 |BALL BEARING R =ATYYY 1
20 |03050 1025 |[DOWEL PIN JYIE"Y 2
21 |03610 0055 [SNAP RING ATy 1
22 (32660 0150 |DIFF LOCK CLUTCH TIRYII79F 1
23 |01021 1035 [BOLT ;M10x35 R ILb 12
24 101151 1030 [BOLT ;M10x30 AN 12
25 32657 0370 [DIFF LOCK FORK T RY974=4 1
26 32653 0260 |DIFF SHAFT T 7RY99% 7k 1
27 39821 0210 [SPRING YOAIV/N 1
28 39821 2520 |[SPRING YOAIVN 1
29 05210 0140 [O-RING oy 1
30 05020 3118 |OIL SEAL = 1
31 (03030 0663 [SPRING PIN ATVIEY 1
32 32650 1280 [DIFF LOCK PEDAL T7RY9A°4)) 1
33 (01010 9424 [BOLT ;M8x25 A 8
34 (03030 0640 |[SPRING PIN ATYUTE Y 3
35 39931 0310 [LOCK WASHER SPVRPVAT 6

55



=LY Ih 7%
FIG.217 WHEEL SHAFT , BRAKE

16
15
REES MRES T aLER g @ IG5 R B <t &5 =
KeyNo Parts No Part Name ALL| MJ | MCJ | # [ Application |Description| Remarks

1 (32634 5290 [WHEEL SHAFT CASE  |f4-LY¥7br—2 2

2 |01151 1075 |BOLT ;M10x75 wIbb 16

3 |01151 1035 |BOLT ;M10x35 A 8

4 |01151 1025 |BOLT ;M10x25 wIbb 16

5 132826 0150 |ANCHOR PIN Tuh-t"y 2

6 (02710 0010 |SPRING WASHER A7V Y 4

7 |02101 0010 |NUT ;M10x1.25 FUb 4

8 32899 0130 |GASKET AL 7% 2

9 326312680 |WHEEL SHAFT e 78 ] 2
10 [32636 0480 |SEAL COVER i DAY Y 2
11 [05060 9041 |OIL SEAL A4Y=Ib ;QLNY70 | 2
12 (01151 1025 |BOLT ;M10x25 wIbb 8
13 [04010 6213 |BALL BEARING R =ATYYY 2
14 |04010 6014 |BALL BEARING F=NATYSY 2
15 04010 6309 |BALL BEARING R =IA TG 3
16  |04015 6309 |BALL BEARING w =LA TYSY 1
17  [03610 0065 |SNAP RING ATY7NUY 2
18  |04010 6212 |BALL BEARING F=NATYSY 2
19 (32637 0850 |FINAL GEAR I7ATLE Y 2
20 |32621 1680 [DIFF SHAFT ;LH T 70870 L 1
21 |32621 1690 |DIFF SHAFT ;RH TIV%70 R 1
22 32800 2520 [BRAKE ASSY ;L.H 7’L—% ASSY ;LH 1
23 32800 2530 [BRAKE ASSY ;R.H 7°L—% ASSY ;RH 1
24 32820 0450 |BRAKE COVER ;LH 7’ L—%hn'— LH 1
25 32820 0470 |BRAKE COVER :RH 7'L—%0n— RH 1
26 (32856 0210 |DISC AT-970-% 8
27 32811 0161 [BRAKE LINING A=V TARGT - | 8
28 32856 0200 |[DISC ;LH 7b—b7b—% LH 1
29 (32856 0230 |[DISC ;RH 7°b=bF;7’L—% RH 1
30 04810 9004 [STEEL BALL AF=Iik =) 8
31 39821 3340 |[SPRING A7y 6
32 |05010 9015 |[OIL SEAL = 2
33 |32831 0160 [BRAKE CAM 7%k 2
34 328320700 [CAM LEVER - 2
35 (02710 0020 [SPRING WASHER A7V YN 2

56



=LY Ih 7%
FIG.217 WHEEL SHAFT , BRAKE

15
RHES MRES T a4E% g & IS 5 i &5 =
KeyNo Parts No Part Name ALL] MJ | MCJ | # | Application [Descriptionl Remarks
36 02100 0020 |NUT ;M20x1.5 Tk 2

57



37LY7h :SSS
FIG.218 COLUMN SHIFT ; SSS

&

REES MRES T a4E% g @ IG5 R B <t &5 =
KeyNo Parts No Part Name ALL| MJ | MCJ | # [ Application |Description| Remarks
1 [39818 0880 |[GRIP 77 2
2 39812 1740 |RUBBER Th7-Y 1
3 |32410 8010 |CHANGE LEVER i 1
4 (010109269 |BOLT ;M10x1.25-35L  [#' WLk 1
5 |02260 0010 |U NUT ;M10x1.25 FUb 1
6 (39851 1430 |BUSHING 79va 2
7 |32420 3300 |[SHIFT ARM YINT-4h a2 1
8 33465 0560 |HOLDER hy/ % 1
9 |01151 0812 |BOLT ;M8X12 A 4
10 (03680 0019 |SNAP RING ;E ATY0UY 2
11 [03680 0012 |SNAP RING ;E ATV 2
12 (02610 9092 |WASHER UV 2
13 (39821 2310 |SPRING YORIV/N 1
14 (01010 9424 |BOLT ;M8X12 wIb 1
15 [32404 0500 |LINK ASSY 1y ASSY V1 1
16 [03610 0022 |SNAP RING ATY7YUY 1
17  |03680 0010 |SNAP RING ATY7NUY 1
18 [39851 1570 |BUSHING 79va 2
19 |33465 0820 |HOLDER Y% 1
20 01151 0820 [BOLT ;M8X20 R Ib 4
21 |32420 3171 [SHIFT ARM YINT—L 1
22 |01010 9269 [BOLT ;M10x1.25-35L  |#'Jbb 1
23 102260 0010 [U NUT ;M10x1.25 U +b 1
24 39821 4400 |[SPRING YOAIVN 1
25 32410 7781 [CHANGE LEVER FIVY LN = ¥ 1
26 (39811 9280 |RUBBER Th7-Y 1
27 39838 0240 |[JOINT AN -4V Ab 2
28 |03680 0022 [SNAP RING YSOPAIVIA 4
29 32422 1120 [SHAFT YIMUY 1
30 38587 1261 |CONTROLER ;SAFETY |3avba—7 #4774 1 10018 ~
31 01081 0612 |BOLT ;M6x12 AN 1
32 02310 0006 [NUT ;M6 FIb 1
33 |38523 0320 |[FLASHER UNIT o= 7799% 1 ~ 10017
33 38523 0230 [FLASHER UNIT == 1 10018 ~
34 (01081 0612 [BOLT ;M6x12 Ik 6

58



37LY7h :SSS
FIG.218 COLUMN SHIFT ; SSS

17\ 25 f
g a0
SN 20 {,
19 ,é [&—26
18 %24
22 2 !
{25
\‘
)]
@—27
™~
] ~. 31
, “"%\L 29
34 36 27
28
RHES MRES T aLER g & IS 5 i &5 =
KeyNo Parts No Part Name ALL] MJ | MCJ | # | Application [Descriptionl Remarks
35 35085 1900 |BRACKET 759k 1 ~ 10017
35 35085 1910 |BRACKET 7549k 1 10018 ~
36 38523 0300 |RERAY Ju— 5

59



FIVY LN - PTO1ER
FIG.219 CHANGE LEVERS :1 SPEED PTO

RHES MRES T a4E% g @ IG5 R B <t &5 =
KeyNo Parts No Part Name ALL| MJ | MCJ | # [ Application |Description| Remarks
1 |32450 1470 |SHIFT GUIDE YINAN 1
2 |01151 1025 |BOLT ;M10x25 AN 2
3 |32410 7650 |CHANGE LEVER ;RANGHFIVY'Ln'— 7% 1
4 39818 1890 |GRIP V97574 1
5 139851 1560 |BUSH 791 2
6 (03610 0020 |SNAP RING ATY7UVY 2
7 |32454 0570 |SHIFT PLATE YN L—=b 79 1
8 |03010 2520 |SPLIT PIN AUy 2
9  |32450 1410 |GUIDE ;PTO YIMI4N PTO 1 ~ 10017
10 [01151 0820 |BOLT :M8x20 Lk 2
11 (39818 2030 |GRIP 597" :4WD 1 ~ 10017
12 (02090 0016 |NUT ;M16 FIb 1
13 |02710 0016 |SPRING WASHER ATV Y 1
14 (02610 0016 |WASHER UV 1
15 [39851 0010 |BUSH 791 4 ~ 10017
16  [03610 0020 |SNAP RING ATY7UUY 1 ~ 10017
17 (39818 1960 |GRIP Jy7" ;PTO 1 ~ 10017
18 (32454 0450 |SHIFT PLATE P WAV 1 ~ 10017
19 [32410 7610 |CHANGE LEVER ;PTO [FIv¥'Ln'—PTO 1 ~ 10017
20 (03030 0625 |[SPRING PIN AZUSTE Y 1
21 (03010 2016 [SPLIT PIN AT UIMEY 2
22 |03010 2520 |[SPLIT PIN ATYYMEY 2
23 |32454 0210 |SHIFT PLATE YINTL=b 79 1
24 39818 1970 |GRIP 47" 4WD" 1
25 102090 0016 [NUT :M16 Tk 1
26 027100016 [SPRING WASHER Y OAIVZPDA 1
27 |02610 0016 [WASHER WbVad 1
28 39851 0010 [BUSH 7vva 2 ~ 10017
29 32410 7670 |[CHANGE LEVER ;4WD |FIVY 'L '— ;4WD 1
30 03610 0018 [SNAP RING S/ 1
31 (32450 0490 |GUIDE ;PTO YINTAN 1
32 |06810 9122 [VINYL TUBE EZ-VF1-7 1
33  |38520 1260 [SWITCH ASSY A{YF ASSY 1 ~ 10017
34 102101 0016 [NUT ;M16x1.5 FUb 1 ~ 10017

60



FIVY LN - PTO2E%
FIG.220 CHANGE LEVERS :2 SPEED PTO

REES MRES T aLER g @ IG5 R B <t &5 =
KeyNo Parts No Part Name ALL] MJ | MCJ | # | Application [Descriptionl Remarks

1 32450 1470 |SHIFT GUIDE YINAN 1

2 |01151 1025 |BOLT ;M10x25 wIbb 2

3 |32410 7650 |CHANGE LEVER ;RANGHFIVY'Ln'— 7% 1

4 39818 1890 |GRIP V97574 1

5 139851 1560 |BUSH 791 2

6 (03610 0020 |SNAP RING ATY7UVY 2

7 |32454 0570 |SHIFT PLATE YN L—=b 79 1

8 |03010 2520 |SPLIT PIN AUy 2

9 06810 9122 |VINYL TUBE E=-VF1-7 1
10 [32454 0210 |SHIFT PLATE Y787 L—=h :4WD 1
11 (39818 2030 |GRIP 597" :4WD 1
12 (02090 0016 |NUT ;M16 FIb 1
13 |02710 0016 |SPRING WASHER ATV Y 1
14 (02610 0016 |WASHER UV 1
15 [39851 0010 |BUSH 79va 4
16 (03010 2520 |SPLIT PIN ATUINEY 4
17 [32410 7670 |CHANGE LEVER ;4WD [FIv¥'Ln'— :4WD 1
18 [03610 0018 |SNAP RING YSOrAIVIA 1
19 |32450 0490 |GUIDE ;PTO YINTAN 1
20 32410 8220 [CHANGE LEVER :PTO |F#Ivy'Lin'—PTO 1 10018 ~
21 (03030 0832 |[SPRING PIN ATVTEY 1 10018 ~
22 (39818 1870 |GRIP 597" PTO 1 10018 ~
23 (39818 0890 |GRIP VDVY R (W 1 10018 ~
24 32410 8230 [CHANGE LEVER ;CREEP|FIVY LiN— t'Y) 1 10018 ~
25 32454 1511 [SHIFT PLATE VI L=k EYY 1 10018 ~
26 32420 3430 |[SHIFT ARM YINT =L 1 10018 ~
27 |05210 0140 [O-RING oy 1 10018 ~
28 |03610 0018 [SNAP RING YSOrAIVIA 1 10018 ~
29 |32461 1281 |[COVER hiv— 1 10018 ~
30 32499 0220 |GASKET N ArYk 1 10018 ~
31 |01151 0820 [BOLT ;M8x20 b 2 10018 ~
32 |01031 0820 [BOLT ;M8x20 wIbb 2 10018 ~
33 02510 0008 [SEAL WASHER =YY 2 10018 ~

61



BRELEYY) 7408
FIG.221 FUEL TANK , FILTER

REES MRES I aLER g o G 5 B <t &5 =
KeyNo Parts No Part Name ALL] MJ | MCJ | # | Application [Descriptionl Remarks

1 (36010 2210 [FUEL TANK 71149 1
2 38528 0270 |FUEL GAUGE 21T =Y 1
3 |01514 0512 |SCREW A9 5
4 36030 0140 |FILLER CAP 745%%97° 1 ~ 10035 2e
4 136030 0150 |FILLER CAP 717%¥97° 1 10036 ~ )
5 (36056 0280 |FILTER SUPPORT FANAYHT 1
6 |01151 0816 |BOLT ;M8X16 Ik 3
7 |36041 0151 [COVER au9hiN - 1
8 |[36051 0930 |HOLDER Y% N VY 1
9 |01081 0816 |BOLT ;M8X16 Ik 2

10 [36070 0221 |FUEL FILTER ASSY 71149 2

11 [36050 1371 |HOLDER ;TANK EZIIVL X 1

12 |01151 0816 |BOLT ;M8X16 A 2

13 (39811 3740 |RUBBER Th 3

14 101151 0820 |BOLT ;:M8X20 ALk 2

15 (31035 3501 |PLATE YRIINY 1

16 [02310 0006 |NUT ;M6 Tk 6

17 [39811 0240 |RUBBER A 2

18 (310353390 |PLATE YRTINY 71TNEVUY A

19 [05210 9132 |O-RING oy 1

20 |36072 0120 |ELEMENT ILAVE 1

21 05230 9008 [O-RING oy 1

22 |36077 0730 |FUEL PIPE ;750L 71INAT 2

23 |06720 0078 |HOSE CLIP F=29)97° 4

24 136077 0360 |FUEL PIPE :425L J1TNAT 1

25 106720 0130 |HOSE CLIP F=R9)97° 4

26 |36077 0600 [FUEL PIPE ;180L 71INAT 1

27 |06812 2850 [VINYL TUBE EZLF1-7 1

28 (398135720 [SPONGE ARV 2

29 38599 0070 |GASKET N Ak 1

30 39811 9790 |RUBBER AR T 1

31 |39813 6150 [SPONGE ;RUBBER ARYY AL 1

32 (398136160 [SPONGR ;RUBBER ARV AL 1

33 36071 0050 |[FILTER CUP 24307’ 1

34 36074 0120 [SPRING A7y 1

62



BRELEYY) 7408
FIG.221 FUEL TANK , FILTER

33
30
35 o

RHEES MRES I aLER g & IS 5 i &5 =
KeyNo Parts No Part Name LL] MJ [ MCJ | # | Application |Description] Remarks

35 36074 0115 |[NUT TIb ;724004 1

36 39823 0070 |WIRE ;ROPS 4% ;87 2

37 39821 4870 |SPRING YAV 1

63



H39F &7 L—%A4)L :SSS
FIG.222 CLUTCH & BRAKE PEDALS : SSS

A
45

47

,‘-
a2 9
43 44 4614~
| i

G{;— 46 41

REES MRES T & HE% g @ IG5 R B <t &5 =
KeyNo Parts No Part Name ALL| MJ | MCJ | # [ Application |Description| Remarks
1 [31260 0600 [ACCEL PEDAL THELAT ) 1
2 39821 1830 |SPRING YORIVN 1
3 [39811 9902 |RUBBER ;PEDAL TAATW 1
4 398122990 |RUBBER; Th 1
5 |31207 0760 |WIRE ASSY 4% ASSY 1
6 |03010 2520 |[SPLIT PIN ATUINEY 2
7 |32650 1280 |DIFFLOCK PEDAL FI099N°F ) 1
8 |01151 1020 |BOLT ;M10x20 wIbb 2
9 35851 0740 |ROD BRAKE ayvr;7’L—% 2
10 103010 3225 |SPLIT PIN ATUYNEY 4
11 [02090 0010 |NUT ;M10 FYb 2
12 (03131 1020 |PIN EFTAVEY 4
13 (35855 0100 |FORK JOINT ;L.H 71=9Y"34ub ;L 2
14 (35855 0110 |FORK JOINT ;RH 74-9Y" 34Uk R 2
15 (35801 2421 |PEDAL ASSY :BRAKE R{A%')L ASSY :7'L—%R| 1
16  [39851 1460 |BUSHING 79va 2
17 (39821 0290 |SPRING YORIV/N 2
18  |06061 0000 |NIPPLE LUBE HYAZYT W 2
19 (39958 1470 |LEVER ;BRAKE LN =7 b—%Luhy 1
20 |35810 5580 |PEDAL ;:BRAKE LH AT T L—=%LH 1
21 |19928 0490 [SHIM ;05T YL 01T 1
22 (03030 0840 |[SPRING PIN ATYUIE Y 2
23 39811 8880 |RUBBER ;PEDAL TAATN 3
24 39834 0540 |[CLIP 997 3
25 (01031 0825 [BOLT :M8x25 ALk 1
26 /02090 0008 [NUT ;M8 FIb 1
27 022300008 |U NUT ;M8 U +b 1
28 02620 0008 [WASHER UV 2
29 35802 0740 [SUPPORT ASSY #'—p ASSY 1
30 |39851 1460 [BUSHING 791 2
31 (01151 1025 [BOLT ;M10x20 AN 4
32 35801 2410 [PEDAL ASSY ;CLUTCH |A'%')L ASSY :#3VF 1 ~ 10017
32 35801 2490 [PEDAL ASSY ;CLUTCH A4 ASSY :459F 1 10018 ~
33 [06061 0000 |[NIPPLE ,LUBE HYAZYT W 1
34 |35820 0960 [PEDAL SHAFT AN Ib 1

64



H39F &7 L—%A4)L :SSS
FIG.222 CLUTCH & BRAKE PEDALS : SSS

A
45

47

,‘-
a2 9
43 44 4614~
| i

G{;— 46 41

REES MRES T & HE% g @ IG5 R B <t &5 =
KeyNo Parts No Part Name ALL| MJ | MCJ | # [ Application |Description| Remarks
35 39851 1460 [BUSHING 7'vva 2
36 |01031 1025 [BOLT ;M10x25 RIbb 1
37 |02090 0010 |NUT ;M10 FUb 1
38 39821 0290 [SPRING YORIVN 1
39 135816 0290 [STOPPER AN HT9F 1 ~ 10017
39 (35816 0320 |[STOPPER AMIN H59F 1 10018 ~
40 (01151 0820 |(BOLT ;M8x20 A 2
41 |35851 0561 [ROD ayvr h739F 1
42 102610 0010 [WASHER UV 1
43 358550110 [FORK JOINT :RH IA=434uk R 1
44 102090 0010 [NUT ;M10 FUb 1
45 03131 1020 |[PIN EFTAVEY 1
46 (030103225 [SPLIT PIN ATVINEY 2
47 |39570 0081 [PEDAL SPACER ASSY |A4LAA—4 ASSY | 1
48 38520 1260 [SWITCH ASSY A{YF ASSY 1
49 102021 0014 [NUT ;M14x1.5 FUb 1
50 |35830 0802 [BRAKE LOCK 7'L—%0v9 1
51 39923 3220 [COLLAR h— 1
52 (01031 1095 [BOLT ;M10x95 A 1
53 02610 9023 |WASHER UVl 1
54 102710 0010 [SPRING WASHER Y AIV/LPA 1
55 39821 6200 [SPRING MLIRT YV 1
56 39821 6251 [SPRING YORIV/N 1
57 |31207 0840 |WIRE ASSY 4% ASSY N—% 1
58 102610 0006 |[WASHER UVVal 1
59 (03010 3225 |[SPLIT PIN ATUIREY 1
60 |02080 0014 [NUT ;M14x1.5 FUb 1
61 026100014 [WASHER UV 1
62 |02710 0014 [SPRING WASHER YRV DAY 1

65



ATY7, 7A7IYb
FIG.223 STEPS , PLATFORM

RHES BRES - a4EHK g PR = i " &
KeyNo Parts No Part Name ALL] MJ | MCJ | # | Application [Descriptionl Remarks
1 [35550 1290 |BRACKET ;L.H ATYTHHI LH 1
2 |35550 1351 |BRACKET ;RH ATY7HYI RH 1
3 |35550 1330 |BRACKET ;REAR R ATYTHHI HYARH | 1 ~ 10074
3 35550 1331 |BRACKET ;REAR R ATYIHHI ;9VORH | 1 10075 ~
4 35550 1220 |BRACKET ;REAR L ATY7HHI HOLH | 1 ~ 10074
4 (35550 1221 |BRACKET ;REAR L ATV HHI ;yv0OLH | 1 10075 ~
5 |01151 1020 |BOLT ;M10x20 A 4
6 (02090 0010 |NUT ;M10 Tk 4
7 102710 0010 |SPRING WASHER YORIV/PIA 4
8 01031 0825 [BOLT :M8x25 ALk 1
9 (02090 0008 |NUT ;M8 FIb 1
10 /02710 0008 |SPRING WASHER ATV N 1
11 [01211 1025 |STUD BOLT AN Wb 5
12 (39811 0110 |RUBBER Th 3
13 |35560 6250 |STEP ;LH ATY7 LH 1
14 (35560 6260 |STEP ;RH ATY7 ;RH 1
15 (39811 9920 |RUBBER ITL;A/C 6 ~ 10074
15 (39811 9920 |RUBBER T4 ;A/C 4 10075 ~
16 (39923 2450 |COLLAR h— 6 ~ 10074
16 [39923 2450 |COLLAR h7— 4 10075 ~
17 [02150 0008 |NUT ;M8 FIb 6 ~ 10074
17 [02150 0008 |NUT ;M8 Tk 4 10075 ~
18 (02610 9010 |WASHER UV 6 ~ 10074
18  [02610 9010 |WASHER UMY 4 10075 ~
19 [39811 0110 |RUBBER Th 2
20 35560 5561 |[STEP ;ASSIST LH ATY7 kv AL 1
21 |01151 0816 [BOLT ;M8x16 b 1
22 (01081 0816 [BOLT ;M8x16 Rk 4
23 |01151 1025 [BOLT ;M10x25 b 1
24  [35560 5540 [STEP :ASSIST ATY7 kY3 7344 1
25 39812 1891 [FLOOR MAT ;RH 'L ;707eYh :RH 1
26 39812 1911 [FLOOR MAT 'L ;70739 1
27 39812 1881 [FLOOR MAT ;L.H T4 ;7079 LH 1
28 39811 9790 |RUBBER T4 M)A 1
28 39846 0020 [BLANK PLUG 7°59 M8ty 1

66



ATY7, 7A7IYb
FIG.223 STEPS , PLATFORM

RHES MRES T a4E% g & IS 5 i &5 =
KeyNo Parts No Part Name ALL] MJ | MCJ | # | Application [Descriptionl Remarks
30 38520 0731 |SWITCH ASSY A{YF ASSY 1
31 02021 0014 |NUT ;M14x1.5 TYb 1

67



MEN)ErT—2X
FIG.224 HYDRAULIC LIFT COVER & ARMS

REES MRES T a4E% g @ IG5 R B <t &5 =
KeyNo Parts No Part Name ALL] MJ | MCJ | # | Application [Descriptionl Remarks

1 34408 1430 [CASING ASSY F-9u9" ASSY 1 ~ 10017
1 |34408 1440 [CASING ASSY F=%u9" ASSY 1 10018 ~
2 |39851 0550 |BUSHING 7'vva 1
3 (39851 0950 |BUSHING 7'9va 1
4 101211 1235 [STUD BOLT AGYRR VR 1
5 (34071 0030 |BREATHER 7= 1
6 (39843 0560 |PLUG 799 1
7 105210 0280 |0 RING o Yuy 1
8 |01151 1040 [BOLT ;M10x40 A 6
9 |02101 0010 |NUT :M10x1.25 TYb 3

10 |02710 0010 |SPRING WASHER AT VTN 3

11 [01211 1030 |STUD BOLT AN Wb 3

12 |01151 1035 |BOLT ;M10x35 A 7

13 (34411 0850 |LIFT ARM 7R —L4 2

14 [34481 0230 |ARM 17974 1

15 |03030 0845 |SPRING PIN A7y 1

16  |03030 0545 |SPRING PIN ATVTEY 1

17 |34477 0053 |PISTON ROD EANEYE 1

18 (34476 0300 |PISTON ARy 1

19 [05030 9060 |OIL SEAL = 1

20 |34479 0370 |CYLINDER LINER NI4T 1

21 05230 1050 [O RING o Yuy 1

22 (01151 1240 [BOLT ;M12x40 A 6

23 |05230 0550 [O RING o Yuy 1

24 139921 1200 [SPACER AN'—H 1

25 |03610 0055 |SNAP RING ATY7UVY 2

26 39921 1260 [SPACER AN—H 1

27 |05230 0600 [O RING oYy 1

28 34483 0331 [ARM SHAFT a7Y7-Ly¥ 7+ 1

29 1052100110 |0 RING oYy 2

30 (34471 1420 |CYLINDER HEAD VRV 1

31 052310800 [O RING o Yuy 1

32 052110120 [O RING oy 2

33 (06450 0030 |PLUG 754 1

34 05211 0070 |0 RING oy 1

68



HMENET—R
FIG.224 HYDRAULIC LIFT COVER & ARMS

REES MRES T a4E% g @ G 5 R i &5 &
KeyNo Parts No Part Name ALL| MJ | MCJ [ # [ Application |Description| Remarks

35 34017 0650 [VALVE N7 1

36 34019 0340 |GUIDE nqr 1

37 39818 0332 |[GRIP 7y 1

38 /02070 0010 |NUT ;M10 FUb 1

39 105210 0080 [O RING o yur 1

40 34499 0150 |GASKET N RTYh 1

41 (34019 0130 |GUIDE nqr 1

42 |04810 0011 |STEEL BALL AF-NR =N 1

43 39821 1860 [SPRING YRV 1

44 134001 6560 |VALVE ASSY kA= L7°ASSY | 1

45 39811 2140 |RUBBER A

69



ME/NILTHN— KoLy
FIG.225 HYDRAULIC CONTROL VALVE & LINKAGE ; W/POSITION

REES MRES T a4E% g o G 5 B <t &5 =
KeyNo Parts No Part Name ALL| MJ | MCJ | # [ Application |Description| Remarks

1 |34406 0400 [VALVE COVER ASSY |NL7Hn— ASSY 1

2 |34021 0840 |SHAFT Al 1

3 |06440 0020 |PLUG 799 3

4 |05211 0120 |O RING SRIVZA 1

5 |34001 6350 |VALVE ASSY k=TT AS 1

6 (052110160 |O RING o Yuy 2

7 [01151 0860 |BOLT ;M8x60 A 2

8 |01151 0870 |BOLT ;M8x70 R Ibb 1

9 [34488 1280 |VALVE COVER N7 - 1
10 |06440 9005 |PLUG ;NPTF3/8 799 1
11 [05211 0160 |O RING o yuy 4
12 [01151 0825 |BOLT ;M8x25 wIbb 3
13 |01151 0885 |BOLT ;M8x85 A 1
14 (34020 0421 |CONTROL SHAFT 7 N ey [AV2 1 N V= I
15 [05210 0210 |O RING oyur 2
16 (34466 0020 |CAM A bk A 1
17 [02610 0006 |WASHER UV 4
18 (03010 2016 |SPLIT PIN ATYYMEY 8
19 (39934 0070 |WASHER 7Y% HIN D 2
20 02220 0016 |[CASTLE NUT FrYRALTYE 1
21 03010 4032 |SPLIT PIN AT UIMEY 1
22 |34466 0040 [CAM B hL B 1
23 (39934 0160 [WASHER 7YvY 917’ 1
24 39923 3160 [COLLAR h— 1
25 (030103220 [SPLIT PIN AT UYRE"Y 1
26 02610 0010 |WASHER UV 1
27 |03610 0025 [SNAP RING ATy 1
28 |34422 0420 |PLATE AV 1
29 39961 1110 [PIN (] 2
30 34010 7010 |CONTROL LEVER Iyba=bLn - 1
31 03030 0540 |SPRING PIN ATVIEY 1
32 02610 0016 [WASHER UV 1
33 39923 3280 |[COLLAR h7— 2
34 |34020 0890 [CONTROL SHAFT avka-LYyy7b 1
35 34499 0260 [GASKET HRTYb 1

70



SAE/NILTHN— RT3y
FIG.225 HYDRAULIC CONTROL VALVE & LINKAGE : W/POSITION

RHES BRES - aLEHK g PR i " &
KeyNo Parts No Part Name ALL| MJ | MCJ | # [ Application |Description| Remarks
36 [071151 0835 |BOLT ;M8x35 VR 8
37 (01151 0855 [BOLT ;M8x55 A 1
38 34420 0600 [ROD LuryEyh 1
39 (01151 0816 [BOLT ;M8x16 A 1
40 |34421 1120 [ROD Luirynyr 1
41 |34030 0090 |[LEVER STOP L =zhy7° 1
42 102090 0008 [NUT ;M8 FIb 2
43 (03030 0510 [SPRING PIN ATVTEY 1
44 34012 2590 [LEVER Ln'— ;HPL 1
45 139818 0620 [GRIP 797 1
46 (03030 0525 |[SPRING PIN A7y 1
47 34030 0200 |[LEVER STOP LN =Zh7° 1
48 39934 0100 [WASHER UV 1
49 39818 0650 |GRIP 97’ 1
50 37031 0720 [TOP LINK BRACKET MIZYY97 79k 1
51 01151 1235 |BOLT ;M12x35 AN 5
52 |02100 0012 [NUT ;M12x1.25 FUb 1
53 (02710 0012 [SPRING WASHER ATV N 1

1Al



TAIFIOMNIT ;158 + BE)

—_——

T TV

FIG.226 ATTACHMENT VALVE ; 2-SPOOL

REES MRES T a4E% g @ IG5 R B <t &5 =
KeyNo Parts No Part Name ALL| MJ | MCJ | # [ Application |Description| Remarks

1 34001 5230 |VALVE COVER ASSY  [47°WL7" ;798 1

2 |05211 0160 |O RING o Yuy 4

3 [34029 3585 |SEAL KIT Y=l KIT 1

4 |05211 0200 |O RING o Yuy 4

5 |34055 1080 |OIL PIPE A7 1

6 [34055 1090 |OIL PIPE HNAT 1

7 [39848 0240 |[EYE BOLT PF3/8 74K Wb ;PF3/8 2

8 (39911 3150 |CLAMP 9397 1

9 |01031 0830 |BOLT B;M8x30 A 1
10 [02150 0008 |NUT ;M8 Tk 1
11 [34063 1330 |JOINT ASSY Y A4Uh ASSY 2
12 |34049 0195 |DUST CAP 1/2 FEMA |4 AMYY7" 1/242 2
13 |34049 0195 |DUST CAP 1/2 MALE |4 AM¥Y7" 1/242 2
14 (01010 9419 |BOLT ;M8x110 wIbb 3
15 101031 9279 |BOLT ;M8x170 bk 1
16  [02710 0008 |SPRING WASHER A7UVIT9YY 4
17  [34010 6770 |CONTROL LEVER avka—bn - 2
18 (39818 0720 |GRIP g7 2
19 /03030 0525 |SPRING PIN ATVTEY 4
20 34001 5271 |[VALVE COVER ASSY |47°'WIL7 4T 7uk | 1
21 |05211 0160 |O RING oy 4
22 |34029 3585 |[SEAL KIT Y= KIT 1
23 34488 1280 [VALVE COVER N7 - 1
24 105211 0160 |O RING o Yuy 4
25 106440 9005 [PLUG :NPTF3/8 799 1
26 |06440 0020 |PLUG 737 1
27 052100180 |O RING oy 1
28  |34067 1360 |ADAPTOR 7474 1
29 |06440 0020 |PLUG 799 1
30 34491 3010 |[BRACKET 7'9Yh 1
31 01151 1080 |BOLT ;M10x80 AN 1

72



TEVFIOMNILT BT TN 28
FIG.227 ATTACHMENT VALVE ; 2-SPOOL

15
REES MRES = I aLER g @ G 5 R B <t &5 =
KeyNo Parts No Part Name ALL] MJ | MCJ | # | Application [Descriptionl Remarks
1 34001 5271 |[VALVE COVER ASSY  [#7'WIL7" Au7 70k | 2
2 |05211 0160 |O RING o Yuy 8
3 [34029 3585 |SEAL KIT Y=l KIT 2
4 |34010 6770 |CONTROL LEVER avka-pbn - 2
5 139818 0720 |GRIP 797 2
6 |03030 0525 |[SPRING PIN A7y 4
7 |05210 0180 |O RING oy 2
8 |34067 1360 |ADAPTOR 7474 2
9 |06440 0020 |PLUG 799 2
10 [34488 1280 |VALVE COVER N7 = 1
11 [05211 0160 |O RING oy 4
12 06440 9005 |PLUG ;NPTF3/8 739 1
13 [06440 0020 |PLUG 799 1
14 (01010 9419 |BOLT ;M8x110 RIbb 3
15 101031 9279 |BOLT :M8x170 bk 1
16  [02710 0008 |SPRING WASHER Y OAIVZPDA 4

73



NT)=ATTIVUY & SHERVT :SSS
FIG.228 POWER STEERING PUMP /HYDRAULIC PUMP : SSS

REES MRES T a4E% g @ IG5 R B <t &5 =
KeyNo Parts No Part Name ALL| MJ | MCJ | # [ Application |Description| Remarks

1 |34070 9741 |OIL PIPE HAWNAT ;7 I)AN 1

2 |05211 0250 |O RING o Yuy 2

3 39848 0250 |EYE BOLT ;1/2 TAR Wb 1

4 |01151 0820 |BOLT ;M8x20 R Ibb 3

5 105211 0200 |O RING oy 2

6 (34070 9910 |OIL PIPE HAWNAT 5=y 1

7 |05210 0200 |O RING oy 4

8 (39848 0240 |EYE BOLT ;3/8 TAR b 2

9  |34001 6731 |VALVE ASSY ;RELIEF  [auba—n' b7 ASSY | 1
10 [34052 0260 |FILTER 2403 ;742743 1
11 (34491 1000 |BRACKET 779k 1
12 [01151 0825 |BOLT ;M8x25 wIbb 2
13 |01151 0816 |BOLT ;M8x16 A 1
14 34070 9921 |OIL PIPE FANAT TN 1
15 [39812 0820 |RUBBER T4 9507 1
16  [01211 0855 |STUD BOLT AN b 1
17 (39911 2270 |CLAMP 9797 1
18 [02150 0008 |NUT ;M8 FIb 1
19 |01151 1025 |BOLT ;M10x25 A 4
20 05231 0250 |O RING oYy 1
21 34045 1140 |OIL PUMP TAWEVT 1
22 |34029 3698 [SEAL KIT Y=l KIT 1
23 |34070 9771 |OIL PIPE HAWNAT B3y 1
24 05230 0350 |O RING o Yuy 1
25 (012110865 [STUD BOLT AGYRR Vb 2
26 |01031 1060 [BOLT ;M10x60 Ly 2
27 39811 6490 |RUBBER Th W47 2
28 39875 0450 [HOSE BAND F—ANUN 4
29 34070 9691 |OIL PIPE HAWNAT B3y 1
30 05210 0350 |O RING oYy 2
31 34062 2460 |[FLANGE ;OIL FILTER  |77V% A4 N724IL4 1
32 |34050 0960 |OIL FILTER FAN74N4 1
33 34070 9721 |OIL PIPE HANNAT B9y 1
34 |01131 0655 [BOLT ;M6x55 RIbb 2
35 (02710 0010 [SPRING WASHER A7V YN 2

74



N)=-ATTYUY & HIER Y7 :SSS
FIG.228 POWER STEERING PUMP /HYDRAULIC PUMP : SSS

REES MRES I ) a4E% g o G 5 B <t &5 =
KeyNo Parts No Part Name ALL] MJ | MCJ | # | Application [Descriptionl Remarks

36 34070 9711 |[OIL PIPE HAWNAT B3y 1

37 |01151 0820 [BOLT ;M8x20 RIbb 3

38 34099 0070 [GASKET hAgb 1

39 34052 0180 |[FILTER 7414 1

40 39846 0340 [BLANK PLUG 799 .24 1

41 32491 0090 |[MAGNET EVESN 6

42 (34045 1020 |OIL PUMP HWEVT 1

43  |34049 0224 |[SEAL KIT Y=l KIT 1

44  |04013 6005 [BALL BEARING R =ATYYY 1

45 105230 0700 |O RING oYy 1

46  |34046 0240 [DRIVE GEAR FIM7 %% 1

47 [04013 6004 |[BALL BEARING F=NATYSY 1

48 05230 0600 |O RING oy 1

49 |01151 0870 [BOLT ;M8x70 RIbb 2

50 102150 0008 [NUT :M8 VA 2

51 02620 0008 |WASHER DAY 1

75



PTON L7 : PTO1E%
FIG.229 PTO VALVE : 1-SPEED PTO

/ 73 FIG.228
o\ Key 31
//
REES MRES I ) & B {EHK g o G 5 B <t &5 =
KeyNo Parts No Part Name ALL] MJ | MCJ | # | Application [Descriptionl Remarks
1 [32221 3730 [COVER F=2AN—-;D 1 ~ 10017
2 |01151 1030 |BOLT ;M10x30 wIbb 10 ~ 10017
3 |34067 4050 |ADAPTOR 7474 1 ~ 10017
4 |34055 0440 |OIL PIPE W47 PTO 1 ~ 10017
5 134491 2860 |BRACKET 739k 1 ~ 10017
6 |01151 0816 |BOLT ;M8x16 wbb 1 ~ 10017
7 [19851 6390 |BUSHING 791 2 ~ 10017
8 39911 2260 |CLAMP 9597 2 ~ 10017
9 011310612 |BOLT ;M6x12 LAY 2 ~ 10017
10 39911 3680 |CLAMP 49397 1 ~ 10017
11 |01151 0816 |BOLT ;M8x16 E/AN 1 ~ 10017
12 |34001 6451 |VALVE ASSY IUkA-LN LT ASSY 1 ~ 10017
13 01131 0645 |BOLT ;M6x45 LAY 3 ~ 10017
14 |34067 1580 |ADAPTOR 774 1 ~ 10017
15 32221 3850 |COVER F—ZhN'— : SSS 1 ~ 10017
16 |34491 2870 |BRACKET 7379b 1 ~ 10017
17 |01151 0816 |BOLT ;M8x16 E/AN 1 ~ 10017
18 |01151 1020 |BOLT ;M10x20 wIbb 6 ~ 10017
19 05212 0120 |O RING oy 3 ~ 10017

76



FIG.230
§—13

PTON L7 : PTO2E%

PTO VALVE ; 2-SPEED PTO

NG
bo 7 FIG.228
a Key 31
o
REES MRES I ) & B {EHK g o G 5 B <t &5 =
KeyNo Parts No Part Name ALL] MJ | MCJ | # | Application [Descriptionl Remarks
1 [32221 4170 [COVER F=2AN—-;D 1 10018 ~
2 |01151 1030 |BOLT ;M10x30 wIbb 10 10018 ~
3 |34067 4050 |ADAPTOR 7474 1 10018 ~
4 34055 1110 |OIL PIPE W47 PTO 1 10018 ~
5 134491 2860 |BRACKET 739k 1 10018 ~
6 |01151 0816 |BOLT ;M8x16 wbb 1 10018 ~
7 [19851 6390 |BUSHING 791 2 10018 ~
8 39911 2260 |CLAMP 9597 2 10018 ~
9 011310612 |BOLT ;M6x12 LAY 2 10018 ~
10 (01151 1020 |BOLT ;M10x20 RIbh 6 10018 ~
11 |34081 1090 |BRACKET 7379k 1 10018 ~
12 |34001 6961 |VALVE ASSY IUkA-LN LT ASSY 1 10018 ~
13 01131 0616 |BOLT ;M6x16 LAY 3 10018 ~
14 |34067 0970 |ADAPTOR 774 1 10018 ~
15 32221 3850 |COVER F—ZhN'— : SSS 1 10018 ~
16 |34491 2870 |BRACKET 7379b 1 10018 ~
17 |01151 0816 |BOLT ;M8x16 E/AN 1 10018 ~
18 05210 0120 |O RING o Yuy 3 10018 ~

717



ATTYUY ASSY : FILb
FIG.231 STEERING ASSY ; TILT

1
13
REES MRES T a4E% g @ IG5 R B <t &5 =
KeyNo Parts No Part Name ALL| MJ | MCJ| # [ Application |Description| Remarks
1 [33431 0210 [STEERING WHEEL ATTYVG K= 1
2 |02710 0014 |SPRING WASHER YORIV/PIA 1
3 (02080 0014 |NUT ;M14X1.5 TYb 1
4 (334320171 |HANDLE CAP NN LEYYT 1
5 102010 9125 |NUT :M8 L.H TUk ERY 1
6 (02240 9009 |U NUT ;M8 LH UTvk k5 1
7 |33404 0440 |PIPE HANDLE ASSY NAT NI ASSY 1
8 334451090 |[SET PLATE MYraq 1
9 (39958 1390 |LEVER L= FIbk 1
10 [39821 5900 |SPRING AZUSY FIbLy = 1
11 37891 0280 |STAY DUMPER NART WY 1
12 (33480 1330 |TIE ROD END ayrNIvp 1
13 [03610 0010 |SNAP RING ATY7NUY 2
14 (39961 2160 |PIN £y 1
15 (02610 9023 |WASHER UVVal 1
16 [02100 0010 |NUT ;M10x1.25 FUb 1
17 (32412 0990 |BOSS FILMEA 1
18  |03030 0840 |SPRING PIN ATYUTE Y 1
19 |03131 0840 |PIN EIT4IE"Y 1
20 03010 2016 [SPLIT PIN ATYYMEY 1
21 35086 2270 |BRACKET 7 7IMYT 2
22 |011150612 [BOLT ;M6x12 AN 4
23 (01161 1025 |[BOLT ;M10X1.25-25L  [&K'ILb 4
24 |01181 0816 [BOLT ;M8X16 A 4
25 (01070 0612 [BOLT :M6X12 ALk 1
26 39956 9250 |PLATE 7 L—F 1
27 /39010 1100 [NAME PLATE SNV VI 1

78



NI)-RTTVVY & BEE
FIG.232 POWER STEERING & PIPING

REES MRES T a4E% g o G 5 B <t &5 =
KeyNo Parts No Part Name ALL| MJ | MCJ | # [ Application |Description| Remarks

1 33401 1240 [STEERING CASE ASSY |AT77Yv%'4—Z ASSY | 1
2 33429 3128 |SEAL KIT Y=l KIT 1
3 |05210 0140 |O-RING oyvy 3
4 |34067 1220 |ADAPTER 74775 PF3/8-M14 | 3
5 |34055 0360 |OIL PIPE :PS-T Hn47 1
6 (34070 9630 |OIL PIPE ;PS-L TAWNAT 1

7 |34070 9640 |OIL PIPE ;PS-R HN47 1
8  [34055 0370 |OIL PIPE ;PS-P FAWNAT 1
9 39911 2130 |CLAMP 9797 6
10 [39811 5630 |RUBBER Th 3
11 01131 0650 |BOLT ;M6x50 AN 3
12 (39911 2750 |CLAMP 93v7° PS 2
13 |01151 0820 |BOLT ;M8x20 A 1
14 (39911 3540 |CLAMP 93v7°PS 1
15 101131 0612 |BOLT ;M6x12 bk 2
16 [19851 6390 |BUSHING 79va 4
17 (39911 3471 |CLAMP 9797 1
18 39910 2210 |CLAMP 9597 PSINA7’ 1
19 |01151 0816 |BOLT ;M8x16 A 1
20 |02080 0014 [NUT :M14x1.5 TYb 2
21 01151 1016 |BOLT ;M10X16 AN 1
22 (34067 1381 |ADAPTER 7474 PS 2
23 39910 2260 [CLAMP 9797 1
24 |01151 0835 [BOLT ;M8x35 RIbb 2
25  [34045 1020 [OIL PUMP :PS WV 1
26 |05210 0200 |O-RING oyvy 1
27 |34062 1610 |FLANGE 72509 1
28 |01131 0625 [BOLT ;M6x25 wIbb 5
29 05211 0200 |[O-RING oyvy 1
30 |34062 0850 |[FLANGE 7709 1
31 |34062 1060 |FLANGE 72509 1
32 36010 1470 [TANK ;PS 499 NIRRT 1
33 |39843 0521 [PLUG 779" PS 1
34 |01151 0820 [BOLT ;M8x20 wIbb 4
35 02510 0008 [SEAL WASHER Y=IYvY 1

79



NI)-RTTVVY & BEE
FIG.232 POWER STEERING & PIPING

RH&ES HaES EIER A L@ g =) <+ 5 &
KeyNo Parts No Part Name ALL] MJ | MCJ | # | Application [Descriptionl Remarks

36 (01081 0812 [BOLT ;M8x12 Rk 1

37  |34069 3000 [OIL HOSE FHAh=2 ;NIRRT 1

38 398750420 [HOSE BAND =AW YN 2

39 398750430 [HOSE BAND =AU 2

40 34069 3190 [OIL HOSE FAWik—2 1

41 398750220 |BAND NN 1

42 36050 1371 [HOLDER ; TANK EZIOVL XS 1

43 (39812 1670 |RUBBER Th 1

44 (01161 1025 |[BOLT ;M10X1.25-25L (&K ILb 4

80



2L
FIG.233 BONNET

RUEES MREES T a4E% g <t g &
KeyNo Parts No Part Name ALL| MJ | MCJ [ # [ Description | Remarks
1 35050 3090 [BONNET SUPPORT R URYMYT 1
2 (01081 0812 |BOLT ;M8x12 A 4
3 |34421 1901 |ROD SNV VI 1
4 |02610 0010 |WASHER UV 1
5 103010 2020 [SPLIT PIN AT UYRE'Y 1
6 (01081 0816 |BOLT ;M8x16 AN 2
7 [35010 4210 [BONNET > &1 1
8 (39813 6320 |SPONGE AV R 1
9 [39813 6280 |SPONGE ARV 1
10 [39813 6290 |SPONGE ARy 1
11 35050 3080 |BONNET SUPPORT R URIMYI RE39 |1
12 [01081 0816 |BOLT ;M8x16 AN 4
13 |01081 0616 |BOLT ;M6x16 A 4
14 (39811 0240 |RUBBER Th 2
15 (02610 9022 |WASHER 79%% :10.5x18 2
16  [37810 6610 |GUARD ;LH =+ LH 1 ~ 10051
16  [37810 6930 |GUARD ;LH h=kFLH 1 10052 ~
17 |37811 6620 |GUARD ;RH =+ RH 1 ~ 10051
17 [37811 6940 |GUARD ;RH h—F RH 1 10052 ~
18 [39813 5970 |SPONGE ARy 1
19 39813 5540 |SPONGE AR VYR VRYb 1
20 |39812 1870 |RUBBER AR NI 2
21 01081 0610 |BOLT ;M6X10 A 4
22 |35033 0530 [BRACKET AIYHL ;47 2
23 139813 5140 [SPONGE AU 20x20x420 | 1
24 35050 3220 |BONNET SUPPORT R URYMYI LH 1
25 |35050 3232 [BONNET SUPPORT FVURYMHYI RH 1
26 02310 0006 [NUT ;M6 FIb 10
27 39911 2851 [CLAMP 9797 1
28 35012 0850 |GRILL ZAUMY 4 1
29 (39812 1900 [RUBBER T AR VY M4 1
30 (385102170 [LAMP ASSY FU7°ASSY AYL 1
31 |38512 0970 |[BULB ;12V37.5W N7 ;12V37.5W 4
32 |01081 0612 [BOLT ;M6X12 A 4
33 [35012 1040 |[GRILL 70U Y1 9T 1

81




2L
FIG.233 BONNET

REES MRES T aLER g o G 5 B <t &5 =
KeyNo Parts No Part Name ALL| MJ | MCJ | # [ Application |Description| Remarks

34 (01151 0816 [BOLT ;M8x16 Rk 7

35 |35050 3061 [BONNET SUPPORT FURIMYL ey 1

36 (35051 2951 |SET PLATE L) AV N W~ 3 N )

37 02310 0008 [NUT ;M8 FIb 4

38 35086 2370 |BRACKET 798 ey 1

39 |35050 3111 |BONNET SUPPORT ;ROL#® VA YMHI :Avk 1

40 39812 2120 |RUBBER Th  Key28 1

41 39812 2130 |RUBBER Th ANV 2

42 39812 2140 |RUBBER TLh  Key33 1

43  |35051 2990 |[SET PLATE UM L=k R vAIE |1

44 139911 1960 |CLAMP 9597 4

45 |01081 0614 [BOLT ;M6x14 wIbb 2

46  |02610 0008 [WASHER UV 2

47 39012 3101 [NAME PLATE F=L7L—} 2

82



Fyyak -+

FIG.234 DASH BOARD

FIG.235

REES MRES T a4E% g @ IG5 R B <t &5 =
KeyNo Parts No Part Name ALL] MJ | MCJ | # | Application [Descriptionl Remarks

1 [35071 2210 |[DASH BOARD DA I e 1

2 |38504 1320 |METER ASSY }—4 ASSY 1

3 |01560 0414 |SCREW IV RS 5

4 |02010 9129 |NUT ;M6 FIb 4

5 135071 1900 |DASH BOARD 493k —p A=45") 1

6 |35071 2200 [DASH BOARD ;RH 491K —F RH 1

7 (35071 2190 [DASH BOARD ;LH 49y’ —F LH 1

8 [02010 0006 |NUT ;M6 FUb 1

9 |01081 0620 [BOLT ;M6x20 A 6
10 [38520 2110 |SWITCH ASSY A{YFASSY :A8-4 | 1
11 (38521 0280 |KEY ¥— ASSY 1
12 (01081 0612 |BOLT ;M6x12 AN 4
13 [38520 2540 |SWITCH ASSY A{YF ASSY 2
14 (31035 3501 |PLATE SRIINY 1
15 |38520 2530 |SWITCH ASSY A{YF ASSY 1
16  [38520 0531 |SWITCH ASSY AYF ASSY ;7599% | 1
17 |01151 0820 |BOLT ;M8x20 A 2
18 [39937 0550 |NUT 7°9Y1tyk 6
19 (38523 0300 |FLASHER UNIT JL— 1ADY#* 3
20 38523 0120 |[FLASHER UNIT JL— 1QS 1
21 /02010 0006 [NUT ;M6 Tk 6
22 |38541 0080 |[FUSE ;10A t1-2";15A 2
23 38541 0130 [FUSE ;20A E1-2";20A 1
24 38541 0210 |[FUSE ;25A E1-2";25A 1
25 (39813 5620 [SPONGE ARy 1
26 39813 5380 |SPONGE ARV AN 1
27 35085 1870 [BRACKET 739 YL— 1
28 |01081 0612 [BOLT ;M6x12 A 4
29 (398136170 [SPONGE ARV 1

83



FIG.235 THROTTLE CONTROL

FIG.234
l

13
'% 12 i,
.

7HEayba-)l

/

£
*

,‘:

REES MRES T aLER g o G 5 B <t &5 =
KeyNo Parts No Part Name ALL| MJ | MCJ | # [ Application |Description| Remarks
1 [31210 1112 [ACCEL LEVER Thtbbn - 1
2 |01520 0408 |SCREW Ag)a 1
3 (39818 1900 |GRIP JU97° THEL 1
4 398212210 |SPRING YoAIVN 2
5 102090 0008 |NUT ;M8 VA 2
6 (03010 2020 |SPLIT PIN ATIMEY 1
7 |02610 0006 |WASHER UV 1
8 [31207 0200 |WIRE ASSY ;HAND 4% ASSY ;nuk 1
9 |03680 0005 |SNAP RING ATV 1
10 [31250 0840 |BRACKET 7'3Yh 1
11 |01560 0616 |BOLT ;M6x16 AN 2
12 [35086 2270 |BRACKET ;LH 7 ITIMYT LH 2
13 |01115 0612 |BOLT ;M6x12 A 4
14 (02710 0006 |SPRING WASHER YORVIPVA G 2
15 |35086 2291 |BRACKET ;LH 7' IYMHI LH 1
16  [37846 0840 |COVER hi=Toenbin - 1
17 |01011 0612 |BOLT ;M6x12 A 1
18 (39811 4451 |RUBBER TLD 1
19 (03680 0005 |SNAP RING ATY7NUY 1
20 31207 0760 |WIRE ASSY :FOOT 4% ASSY ;7—} 1

84



AVAMVAYRIN )
FIG.236 INSTRUMENT PANEL

RHES MRES T aLER g & IS 5 i &5 =
KeyNo Parts No Part Name ALL] MJ | MCJ | # | Application [Descriptionl Remarks

1 38535 0420 |FLEXIBLE SHAFT ILEVT N TH 1

2 38504 1320 |METER ASSY *—4 ASSY 1

3 38547 0286 |ELBOW Ik ASSY 1

4 38512 0760 |BLUB ;12V-1.7W NIV 12V-1.7W 3

5 38512 0750 |BLUB ;12V-3.4W :12V-3.4W 8

6 38512 0780 |BLUB ;14V-3W ;14V-3W 3

85



7105 & EUftHED R
FIG.237 FENDER & RELATED PARTS

RHES BRES - a4EH g PR = i 5 &
KeyNo Parts No Part Name ALL| MJ | MCJ | # | Application [Description| Remarks
1 |35510 6040 |FENDER ;L.H 7IV% ;LH 1
2 |39818 1650 |GRIP 97’ 2
3 |02610 9010 |WASHER UV 14
4 (02310 0008 |NUT ;M8 FUb 11
5 139812 1720 |RUBBER NNV % 1
6 |01080 0512 [BOLT ;M5x12 AN 2
7 39812 1711 |RUBBER B AR NPU]N 1
8 35510 6050 |FENDER ;RH 7IV% ;RH 1
9 (01081 0816 |BOLT ;M8x16 R Ibb 7
10 [01151 0812 |BOLT ;:M8x10 RIbh 3
11 [39846 0040 |PLUG 735 M10K )Y 1
12 [01081 0820 |BOLT ;M8x20 wIbb 11
13 (39846 0210 |PLUG 779" ;108 3
14 [39965 1510 |TOOL BOX Y=IiKYIR 1
15 [35521 0120 |SET PLATE Y7 L—h 1
16 /39833 0290 |FASTENER IS VE VIS VL A
17 |01560 0412 |SCREW A41a 2
18 [35075 2760 |COVER ;TOOL BOX A= ;9-IBOX 1
19 [02240 0004 |U NUT ;M4 U +b 4
20 39821 5920 [SPRING A7y 1
21 /02610 0008 [WASHER UV 1
22 02230 0008 |U NUT ;M8 U b 1
23 |35075 2790 [COVER ;FLOOR hn— 1
24 |01081 0820 [BOLT ;M8x20 RIbb 4
25 34025 2860 [LEVER GUIDE ;RH = 4R 1
26 34030 0200 |[LEVER STOP LN=2997° 1
27 39818 0650 |GRIP 97’ 1
28 39834 0100 [WASHER UV 1
29 385150230 |REFLECTOR LILh4 2
30 |32460 1750 |[LEVER GUIDE ;L.H FIVYUN=H N =L 1 ~ 10017
30 |32460 1790 |[LEVER GUIDE ;L.H FIVYLN=H N - L 1 10018 ~
31 39019 2820 [CAUTION PLATE 1-43v7°b-+ 1
32 |35526 0711 [FLOOR 707 1
33 02310 0008 [NUT ;M8 FIb 6
34 38593 0470 [CONTROL BOX IvbA-LiK VI A,PTO 1 10018 ~

86



7105 & BUf+ER AR
FIG.237 FENDER & RELATED PARTS

RHES MRES T a4E% g & IS 5 i &5 =
KeyNo Parts No Part Name ALL] MJ | MCJ | # | Application [Descriptionl Remarks

35 38520 2930 |SWITCH ASSY AYFASSY 1 10018 ~

36 38520 2940 |SWITCH ASSY AYFASSY ;PTO 1 10018 ~

37 31207 0840 |WIRE ASSY 74% ASSY 1

38 02610 0014 |WASHER DVVad 2

39 102710 0014 |SPRING WASHER AT I9YY 1

40 02080 0014 |NUT ;M14x1.5 TYb 2

87



Z&270—-L Tl & ¥y—FASSY
FIG.238 SAFETY ROPS :LOWER & SEAT ASSY

RHES MRES T a4E% g @ G 5 R i &5 =
KeyNo Parts No Part Name ALL| MJ | MCJ [ # [ Application |Description| Remarks

1 |35508 0550 |[SEAT ASSY Y—M'{ ASSY 1

2 |02150 0008 |NUT ;M8 FIb 4

3 |35575 2700 |BRACKET /R A 1

4 |01151 1225 |BOLT ;M12x25 A 2

5 |35570 0560 |SEAT ASSY Y—k ASSY 1

6 (01151 0820 |BOLT ;M8x16 AN 2

7 |02620 0008 |WASHER UMY 2

8 (399235090 |COLLAR h— 2

9 378309810 |FRAME L—A4 ;33 1
10 [37834 1980 |BRACKET :ROPS 7'39k -ROPS 1
11 |01013 1225 |BOLT ;M12x25 AN 4
12 (02710 0012 |SPRING WASHER YORVIPVA G 4
13 (39811 5960 |RUBBER Th 4
14 (39811 5970 |RUBBER Th 4
15 (39934 0180 |WASHER UV VAl 4
16  [37830 9820 |FRAME ;FENDER =4 ;7195 +4 2
17 [37060 2070 |BRACKET ;LH AZEFAY T I LH
18 [37060 2080 |BRACKET ;RH ABEF4H T rYRRH| 1
19 |01010 9414 |BOLT ;M12x175 A 4
20 02710 0012 [SPRING WASHER AT I9U% 4
21 02090 0012 [NUT ;M12 Tk 4
22 102710 0016 [SPRING WASHER YORV/PVA G 4
23 |02090 0016 |NUT ;M16 Tk 4
24 101013 1225 [BOLT ;M12x25 AN 16
25 (02710 0012 [SPRING WASHER YRV RVl 16
26 |02010 9096 |NUT ;M12 FIb 16
27 355850170 |[SEAT BELT a0 1
28 |01151 1020 [BOLT ;M10x20 AN 1
29 02620 0010 [WASHER UMY 1
30 02610 9037 |WASHER VYAl 1
31 (01151 1025 |[BOLT ;M10x25 A 1
32 02610 0010 [WASHER UV 2

88



Z2270-4 : £l
FIG.239 SAFETY ROPS : UPPER

RHES MRES T a4E% g &S 5 i &5 =
KeyNo Parts No Part Name ALL] MJ | MCJ | # | Application [Descriptionl Remarks
1 37830 9800 |[FRAME ;UPPER 1l A 1
2 37830 3640 |FRAME ;LOWER, L.H =L V3 LH 1
3 37830 3650 |[FRAME ;LOWER, R.H L—4L V3 RH 1
4 32299 1080 |GASKET N RT9b 2
5 37091 1450 |PIN [} 4
6 39821 3410 |SPRING A7V 4
7 |01010 9370 |BOLT ;M12x100 L/ 2
8 02090 0012 |NUT ;M12 TYb 2
9 01031 1245 |BOLT ;M12x45 LA 8
10 02710 0012 |SPRING WASHER A7 TYS% 8
11 02090 0012 |NUT ;M12 Tk 8
12 35041 1161 |LAMP SUPPORT T4 2
13 01560 0610 |SCREW YUDRY) 8
14 38510 1990 [LAMP ASSY ;COMNATIO|5V7° ASSY :avt™mya| 2
15 38512 0910 |BLUB :21W NIV7521W 2
16 38512 0920 |BLUB ;21/5W NIV7521/5W 2
17 38510 1980 [LAMP ASSY ;COMNATIO|7V7" ASSY ;avt’™vI | 2
18 38512 0900 |BLUB ;5W NIV75W 2
19 38512 0910 |BLUB ;21W NI721W 2

89



Y—h & Y—M'{ ASSY
FIG.240 SEAT & BRACKET ASSY

REES MRES I ) & B {EHK g @ G 5 R B <t &5 =
KeyNo Parts No Part Name ALL] MJ | MCJ | # | Application [Descriptionl Remarks
1 |35570 0560 |[SEAT ASSY Y—b ASSY 1
2 |01151 0820 |BOLT ;M8x20 R Ibb 2
3 |02620 0008 |WASHER UV 2
4 39923 5090 |COLLAR h— 2
5 35508 0550 |BRACKET AASY Y—M'{ ASSY 1
6 (35574 0261 |SLIDE RAIL ;LOCK AN L= ;099 1
7 |35574 0262 |SLIDE RAIL ;FREE A4 L= ;7)- 1
8 [02090 0008 |NUT ;M8 FUb 4
9 02710 0008 |SPRING WASHER ATV N 6
10 [01013 0816 |BOLT ;M8x16 RIbh 2
11 (35574 0155 |CUSHION RUBBER UPVEVEEN 2
12 (01031 1040 |BOLT ;M10x40 wIbb 1
13 (02620 0010 |WASHER UV 1
14 (35574 0174 |LOWER ROLLAR a7—-0-3 2
15 |35574 0263 |SPRING A7vY 2
16  [39811 5970 |RUBBER Th 2

90



